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TEST SUMMARY

5.1 SPURIOUS CONDUCTED EMISSION MEASUREMENTS AT ANTENNA TERMINALS PART

2.1051

RESULT: N/T

5.2 POWER OUTPUT MEASUREMENT FOR FCC PART 74 PER SECTION 74.861(E)(1)
RESULT: Pass

5.3 FIELD STRENGTH OF SPURIOUS RADIATION MEASUREMENT FOR FCC PART 74 PER

SECTION 74.861(E)(6)(111)
RESULT: Pass

5.4 MODULATION CHARACTERISTICS MEASUREMENT
RESULT: Pass

5.5 OccuPiED BANDWIDTH FOR FCC PART 74 PER SECTION 74.861(E)(3), 74.861(E)(5)

AND 74.861(E)(6)
RESULT: Pass

5.6 FREQUENCY TOLERANCE FOR FCC PART 74 PER SECTION 74.861(E)(4)
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:

Appendix 1: Test result

2 Test Sites

2.1 Test Facilities
TUV Rheinland (Guangdong) Ltd. EMC Laboratory

Guangzhou Auto Market, Yuan Gang Section of Guangshan Road
Guangzhou 510650

P. R. China
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment
Kind of Equipment Type Manufacturer S/N Calibrated until
EMI Test Receiver ESCI-3 Rohde & Schwarz 100216 13.01.2007
Bi-log Antenna VULB9168 Schwarzbeck 210 13.01.2007
Notch Filter BRM50702 Micro-Tronics 023 13.01.2007
Dipole Antenna VHAP Schwarzbeck 1180+1109 28.11.2006
Dipole Antenna UHAP Schwarzbeck 1091+1092 28.11.2006
3m Semi-anechoic - Albatross Projects - 16.04.2007
chamber
EMI Test Receiver ESCS30 Rohde & Schwarz 100316 07.06.2007
Communications Test Set | HP HP8920A 3438A05187 29.01.2007
Spectrum Analyzer FSP30 Rohde &Schwarz 100286 04.09.2007
Climatic Chamber - GZ-ESPEC 6107116 04.07.2007

2.3 Trace ability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance
on a regular basis using in house standards or comparisons.
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2.5 Measurement Uncertainty

The estimated combined standard uncertainty for conducted emissions measurements is + 3 dB.
The estimated combined standard uncertainty for radiated emissions measurements is + 3 dB.

2.6 Location of original data
The original copies of all test data taken during actual testing were attached at Appendix 1 of this

report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangzhou)
file for certification follow-up purposes.

2.7 Status of facility used for testing

TUV Rheinland (Guangdong) Ltd. EMC Laboratory; Guangzhou Auto Market, Yuan Gang Section
of Guangshan Road, Guangzhou 510650, P. R. China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements, the register no. 833845

3 General Product Information

The submitted sample is a wireless microphone, which is a transmitter and operates in the frequency
range of 470.05 to 510.05 MHz.

All the test are perform on three operation frequencies, which are low channel 470.05MHz, mid
channel 490.05SMHz, high channel 509.95MHz.
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3.1 Product Function and Intended Use

For details, refer to technical document and the user manual.

3.2 Ratings and System Details

Frequency range : | 470.05-509.95MHz
RF output power : 1 0.029W
Type of antenna : | Integral antenna
FCC ID: RW2HT16U
Power supply : | DC2.4V

(“AAA” type 1.2V NiCd battery 2x)
Frequency Response : | 30Hz-15kHz
Frequency Stability : 1 0.005%
Emission designator : | 80K2F3E
Ports : | None
Protection Class : 1T

Refer to the technical document for further information.

3.3 Independent Operation Modes

The basic operation modes are:

Transmitting without modulation
Transmitting with modulation

For further information refer to User Manual
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3.4 Submitted Documents

Block Diagram
Circuit Diagram
Components List
PCB layout

FCC label

User Manual
Photo document

4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Refer to Test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

None

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as described in the
technical document. No additional measures were employed to achieve compliance.
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4.5 Test set-up

Diagram 1 of Measurement Equipment Configuration for Testing Radiated Emission
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Diagram 3 of Measurement Equipment Configuration for Testing Modulation Characteristics
measurement
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Diagram 4 of Measurement Equipment Configuration for Testing Frequency Tolerance
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5 Test Results EMISSION

5.1 Spurious Conducted Emission Measurements at Antenna

Terminals Part 2.1051
RESULT: N/A
Date of testing : -
Test specification : FCC Part 2.1051
Deviations from Standard Test
procedures : None
Test procedure n.a.
Kind of test site : Shielded room

As the EUT has not detachable antenna, this test item is not applied.
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5.2 Power output measurement for FCC part 74 Per Section
74.861(e)(1)

RESULT: Pass

Date of testing : 28.08.2006

Test specification : FCC Part 2 Per Section 2.1046(a)

Limits : FCC Part 74 Per Section 74.861(e)(1)

Deviations from Standard Test

procedures : None

Test procedure Procedure specified in ANSI C63.4 were
followed

Kind of test site : 3m semi-anechoic chamber

Operation mode : Transmitting (unmodulated)

Temperature : 22°C

Humidity : 65%

While testing, the EUT was placed in 3 orthogonal planes and the maximum reading was recorded
in table 2.

Table 2: Measurement Result of output power on frequencies 470MHz, 490MHz and 510MHz

Channel Freq. Polarization | Reading | Cable loss Antenna Transmit | Transmit Limit

(MHz) | (V/H) (SG) (dB) Gain(dB) | power power (mW)
(dBm) (dBm) (mW)

Low 470.05 \ 29.6 5.0 -10 14.6 28.8 250
470.05 H 20.8 5.0 -10 -3.8 0.42 250

Mid 490.05 \% 28.7 5.1 -10 13.6 22.9 250
490.05 H 11.2 5.1 -10 -3.9 0.41 250

High 509.95 )\ 29.5 5.2 -10 14.3 26.9 250
509.95 H 8.1 52 -10 7.1 0.19 250

Note:

SG means Signal Generator

Transmit power (dBm) = Reading(SG) (dBm) - Cable loss(dB) + Antenna Gain(dB)

Transmit power (dBm) = 10Log(transmit power(mW)/ImW)
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5.3 Field Strength of Spurious Radiation Measurement for FCC Part
74 Per Section 74.861(e)(6)(iii)

RESULT: Pass

Date of testing : 28.08.2006

Test specification : FCC Part 2 Per Section 2.1053(a) and 2.1057

Limits : FCC Part 74 Per Section 74.861(e)(6)(iii)

Deviations from Standard Test

procedures : None

Test procedure Procedure specified in ANSI C63.4 were
followed

Kind of test site : 3m semi-anechoic chamber

Operation mode : Transmitting (modulated)

Temperature : 22°C

Humidity : 65%

To determine the Limit for Spurious Emissions the following method was used:

Maximum output power in watts:

Maximum output power in Watt: 0.0288W (see table 2)
The emission must be reduced by:
43+10*Log(0.0288)=27.59 dB

Therefore, the Limit equals:
10*Log(0.0288*1000)—27.59dB = -13dBm

Table 3: Spurious Emission: EUT operated on Bottom frequency (470.05SMHz)

Freq. Polarization | Reading Cable loss | Antenna Transmit power Limit
(MHz) (V/H) (SG) (dBm) (dB) Gain(dB) (dBm) (dBm)
940.15 \Y -41.7 7.1 -10 -58.8 -13
1037.1 \Y -53.8 7.4 5.35 -55.85 -13
1409.5 \Y -19.0 8.7 6.65 -21.05 -13
1880.0 \Y -37.5 10.2 7.25 -40.45 -13
2350.0 \Y -28.7 11.2 8.05 -29.45 -13
2820.3 \Y -34.8 12.5 8.25 -39.05 -13
3760.8 \Y -35.9 14.6 8.25 -42.25 -13
940.15 H -41.7 7.1 -10 -58.8 -13
1409.5 H -57.5 8.7 6.65 -59.56 -13
1879.8 H -37.7 10.2 7.25 -40.64 -13
2350.0 H -47.4 11.2 8.05 -50.57 -13
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Table 4: Spurious Emission: EUT operated on Bottom frequency (490.05SMHz)

Freq. Polarization | Reading Cable loss | Antenna Transmit power Limit
(MHz) (V/H) (SG) (dBm) (dB) Gain(dB) (dBm) (dBm)
467.0 \Y -33.4 5.0 -10 -48.4 -13
980.1 \Y -27.7 7.3 -10 -45.0 -13
1201.4 \Y -54.9 8.1 5.95 -57.05 -13
1469.1 \% -19.0 8.9 6.75 -21.15 -13
1960.8 \Y -36.6 10.3 7.25 -39.65 -13
2450.1 \Y -30.8 11.5 8.25 -34.05 -13
2940.6 \Y -30.7 12.8 8.35 -35.15 -13
980.1 H -37.0 7.3 -10 -54.3 -13
1470.3 H -46.2 8.9 6.75 -48.35 -13
1960.8 H -36.6 10.3 7.25 -39.65 -13
2450.1 H -51.5 11.5 8.25 -54.75 -13

Table S: Spurious Emission: EUT operated on Bottom frequency (509.95MHz)

Freq. Polarization | Reading Cable loss | Antenna Transmit power Limit
(MHz) (V/H) (SG) (dBm) (dB) Gain(dB) (dBm) (dBm)
1020.3 \% -36.0 7.4 5.25 -38.15 -13
1528.8 \Y -18.9 9.0 6.75 -21.15 -13
2039.5 \ -33.8 10.4 8.25 -36.95 -13
2549.1 v -16.3 11.8 9.65 -19.85 -13
3570.6 \% -27.3 14.1 8.15 -33.25 -13
4080.3 \Y -29.8 14.9 8.45 -36.25 -13
1020.3 H -52.5 7.4 5.25 -54.65 -13
1529.9 H -41.8 9.0 6.75 -44.05 -13
2039.5 H -35.7 10.4 8.25 -38.85 -13
2549.1 H -43.9 11.8 9.65 -47.45 -13

Disturbances other than those mentioned are small or not detectable.

Note: (for above mentioned three tables)

SG means Signal Generator

Transmit power (dBm) = Reading(SG) (dBm) - Cable loss(dB) + Antenna Gain(dB)
Transmit power (dBm) = 10Log(transmit power(mW)/1mW)

The spectral diagrams in appendix 1 display the measurement of un-weighted peak values.
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5.4 Modulation Characteristics measurement

RESULT: Pass

Date of testing : 15.09.2006

Test specification : FCC Part 2 Per Section 2.1047(a) and (b)

Limits : FCC Part 2 Per Section 2.1047(a) and (b)

Deviations from Standard Test

procedures : None

Test procedure Procedure specified in ANSI C63.4 were
followed

Operation mode : Transmitting

Temperature : 22°C

Humidity : 65%

Audio frequency response:
1) Adjust the audio input to get 20% deviation at 1kHz.
2) Vary the audio frequency from 20Hz to 20kHz.

Modulation limit:
1) Adjust the audio input to 60% deviation at 1kHz, vary the input level, record the
frequency deviation.
2) Repeat step 1with input frequency changing to 500Hz, 1kHz, 1.5kHz, 2kHz, 2.5kHz,
5kHz, 7kHz, 10kHz and 15kHz sequence.

Refer to appendix for curves.
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5.5 Occupied Bandwidth for FCC Part 74 Per Section 74.861(e)(3),
74.861(e)(5) and 74.861(e)(6)

RESULT:

Date of testing
Test specification
Limits

Deviations from Standard Test
procedures

Test procedure

Operation mode

Temperature

Humidity

Table 6: Maximum Deviation

Pass

15.09.2006

FCC Part 2 Per Section 2.1049(c)1
FCC Part 74 Per Section 74.861(¢)(3),
74.861(e)(5) and 74.861(e)(6)

None

Procedure specified in ANSI C63.4 were followed
Transmitting (modulated)

22°C

65%

Reading: 36kHz

Limit: + 75kHz

Table 7: Operation Bandwidth (Bn)

Parameter: M D
Reading 7kHz 33.1kHz
Bn: 80.2kHz

Limit: 200kHz

Emission Designator: | 80K1F3E

Bn=2M+2D*K

Bn: operation bandwidth

M: Max. Modulation Frequency
D: Peak Frequency Deviation
K=1

Refer for appendix for measurements.
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5.6 Frequency tolerance for FCC Part 74 Per Section 74.861(e)(4)

RESULT:

Date of testing
Test specification
Limits

Deviations from Standard Test

procedures

Test procedure
Operation mode
Temperature
Humidity

29.08.2006

FCC Part 2 Per Section 2.1055
FCC Part 74 Per Section 74.861(¢)(4)

None

Pass

Procedure specified in ANSI C63.4 were followed
Transmitting (unmodulated)

-30°C to 50°C

65%

Table 8: the measurement of Frequency tolerance (temperature)

Test condition | Power supply | Low Frequency Mid Frequency High Frequency
(MHz) (MHz) (MHz)
(470.05) (490.05) (509.95)
-30°C New batteries 470.05362 490.05072 509.95074
-25°C New batteries 470.05025 490.05443 509.95033
-20°C New batteries 470.05017 490.05252 509.95114
-15°C New batteries 470.05083 490.04665 509.95154
-10°C New batteries 470.05231 490.05617 509.95194
-5°C New batteries 470.04986 490.05025 509.95234
0°C New batteries 470.05621 490.05624 509.95345
5°C New batteries 470.05488 490.05483 509.95354
10°C New batteries 470.05612 490.05652 509.95354
15°C New batteries 470.05401 490.05437 509.95314
20°C New batteries 470.04892 490.04484 509.95314
25°C New batteries 470.05831 490.05828 509.95234
30°C New batteries 470.05872 490.04873 509.95154
35°C New batteries 470.05041 490.05052 509.95114
40°C New batteries 470.0499 490.04897 509.95033
45°C New batteries 470.0477 490.04678 509.94994
50°C New batteries 470.0496 490.05231 509.94913
Frequency Error: 0.00892 0.00828 0.00354
Frequency Error rate: 0.0019% 0.0017% 0.0007%
Frequency Tolerance Limit: 0.005%
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Table 9: the measurement of Frequency tolerance (supply voltage)

Temperature: 25°C
Test condition Low Frequency Mid Frequency High Frequency
(Power supply) (MHz) (MHz) (MHz)
(470.05) (490.05) (509.95)
3V 470.0500 490.0521 509.94914
2.9V 470.0512 490.0543 509.94914
2.8V 470.0508 490.0545 509.94914
2.7V 470.0516 490.0547 509.94994
2.6V 470.0516 490.0581 509.94953
2.5V 470.0508 490.0562 509.94993
24V 470.0508 490.0561 509.94994
2.3V 470.0508 490.0502 509.94994
2.2V 470.0512 490.0562 509.95033
2.1V 470.0504 490.0544 509.95033
2.0V 470.0512 490.0563 509.95033
1.9V 470.0512 490.0467 509.95033
1.8V 470.0508 490.0504 509.95033
1.7V 470.0508 490.0463 509.95033
1.6V 470.0508 490.0546 509.95033
1.5V 470.0512 490.0547 509.95021
1.4V 470.0508 490.0581 509.94973
1.3V 470.0504 490.0509 509.95037
1.2V 470.0508 490.0543 509.95084
Frequency Error: 0.0016 0.0081 0.00086
Frequency Error rate: 0.0003% 0.0016% 0.0002%
Fr‘eq.uency Tolerance 0.005%
Limait:

The equipment remains on channel when the power source was reduced below the lower extreme

test voltage limit until zero. The EUT ceases to function below the voltage at DC 1.2V.
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6 Photographs of the Test Set-Up
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Occupied Bandwidth:

u rwocﬂulm‘eo( corndr

I
@; * RBW 1 kHsz Marker 1 [T1 ]
" ¥BW 1 kHs -8.32 4Ewm
Ref 0 dBm Att 20 dB 8T %0 m= 470. 050800000 HMHsz

/ u
EEnm Lok

PAVETTIRALN A [y

A T

-tov

Canter 470.05068 M= 2 kHs/ Span 20 kils

Comment : {onducted Disturbance
Date: 15. 3EF. 2006 18:52:16
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HT-16U Input Level -10dBV = 16dB >50% Modulation

§?ézn,w(: 2&9’7/3

o,
A, *RBW 1 kHs Marker 1 [T1 ]
s ‘UBW 1 kHz -1z.53 Aabm
Ref 0 dBm Atz 80 dB SWT 500 ms 470. 050000000 HHs
1o 1

o

Ut ”

\ L T
W

] W

L -90

~100

Center 470.0500 Mis 50 kHs/

Comment : Comducted Disturbance
Date: 15.3EP. 2006 16:57:08

Fpan S00 KH=
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@ EETW 1 kKH= Mark=r 1 [T1 1
TEW 1 KkH= -18. 0 dEm
Ref 0 dEm Attt 20 4B SWT 500 m= 470, 050800000 MH=
= i

v s S
_ J(v Wﬂﬂh MMMJ \‘\w/(

Center 470.0500 MH=z S0 KH=/ Span S00 kKH=

Commeant : Condncteaed Di=turbances
Date=: 15.3EP. 20005 18: 59:07
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?}M( : feo /743
/§;3 *BBW 1 kHs Marler 1 [T1 1

agjy cYBW 1 kH= -14_E56 4dEBEm

Ref 0 dBm

Abt 20 4B EWT 500 m=

470, 050800000 PMH=

pox:
7

N L
JER
N L

g Wi

-5 \M uuhuw |

~lo&

Center 470.0506 HMH=

Comment : (Conducted Disturbance
Date: 15. BEP. 2006 1BA:58:17

50 kH=/

Span 500 klis
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- BRBW 1 kis
" UEW 1 kHs
IWT 500 ms

0 dBm Attt 20 4B

Marker 1 [T1 ]
~15.20 dEm
470.050000000 MH=

_~60

YL,

g‘
-

L
o

LHM«AA;

—i 00

Center 470.0500 MH=x 50 kiis/

Conducted Disturbance
15.3EP.2006 10:5§2:07

Comment :

Date:

Spawmw 500 kHs
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9%( N ng

/é}\ - RBW 1 ki= Marker 1 [T1 ]
\fﬁj CWBW 1 kHs -20. 30 AEBm

Baf 0 dBm At 20 dB 3WT 500 m= 470 D508 00000 MHz

~10

il}

R ;) \

_~50 ﬂ { \

~560 f l!u ﬂi jl

h #
70
v Wi Wi 1
i }ﬁ,iﬁ R, |
¥ HWH LI ¥ u‘\,d [i R
-0
~{00

Penter 470.0500 MH=

Comment: Conducted Disturbance

Date:

15.3EP. 2005 19:00:132

50 K=/

Span S00 kis
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?'W g ZL’?!—(;}

- RBW 1 kHm
“YEBW 1 kH=z

Markexr 1 [T1 ]
-15.0% dEm

Ref 0 dBm Att 20 dB SWT 500 a= 4710, 050800000 MHx
--to
- 2.0
_-30 (EJ
| ~40 J K
|
5o N

=

-0

-{d0

Cemnttber 470.0500 MH=z

Comment : Comducted Disturbance
Date: 15.SEP. 2006 19:01:236

50 kKH=/

Span 500 kHz
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5"\34%(. 3 5k f‘/&
@\(. “PBW 1 kH=z Marker 1 [T1 ]
"VBW 1 kHs -1l8.05 AFm
Ref 0 d8m At 20 dB8 SWT 500 ms 49 0. 050800000 MH=S

ol

u j lnﬂl | th“ L ﬁ .
W R
30

Comment : Conducted Disturbance
Date: 15.3EP. 2006 19:02:56
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sagwt (9 EHz

A&) - BEW 1 IHm Marker 1 [T1 1]
<§§/ “UBW 1 kHw ~-17.92 4dEm
Bef 0 dBm Avt 20 dB SWT 500 ms 470. 050600000 HHs
0

o
i

N VI
=90
-loo
Center 470.0500 MHx 50 kKH=x/ Span 500 kKHm

Comment : Conducted Disturbance
Date: 15.3E8P. 2006 19:02:42
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5;1;§»”L”11 3 /;fr é=f¥;
4
(&€> *RBW 1 kHs Marker 1 [T1 ]
W; "UVBW 1 kH=m -9.50 dBm
Baf 0 4dBm Attt 20 dB SWT 500 ms 470, 050000000 MHs
Q
-0 X
=20
30
L~ 0
| ~E0
-60
- A I | *

L Py
| Jim Wﬂws U‘w I Mwﬂw’\@wwﬂ%

._?._,_
ih"_“_,_.=lh.—
JUpmm—

Ay

-

~{e0

Centexr 470.0500 Mis 50 kKH=/ Span S00 kKH=s

Comment : Conducted Disturbance
Date: 15. SEP. 2006 19:04:15
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R *RBW 1 IkHm Markar 1 [T1 ]

e

A " YBW 1 kH= -1€.24¢ d4Bm
Ref O dBm Ant 20 4B SWT 500 ms 459. 250000000 MEz

Il

4
JHRY

L k\;wM Nl

AN Nl

50
e
Center 48995 MHs 50 kHsz/ Span 500 IkHs

Comment: Conducted Disturbance
Date: 15. SEP. 2006 19:09: 24
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)
9&’” 2 ? z
{%%} "REW 1 kHx Markexr 1 [T1 1]
*UBW 1 kcHs -25. 49 dEm
Ref 0 dEm Avt 20 4B SWT 500 m= 459, 950000000 MH=
i
L =3 H
~bo J \\
B
.~$o { \\Jﬁ
~bt ’j
W Mu f
70 u “\ﬂj Ju
=T W
_-9o
~100

Center 4603.85 MHx

Conducted Disturkance
15. 8EP. 2005 19:07: 57

Commezat :
Date:

50 kH=z/

gpan 500 ks




Appendix 1

AN

TU V TUV Rheinland Group

Produkte
Products
. . Seite 13 von 36
Prifbericht - Nr.:
16005530 001 Page 13 of 36
Test Report No.

" RBW 1 kHs
"UBW 1 kHs
20 dB ST 500 ==

Marker 1 [T1 ]
-17.47 dEm
489, 950300000 MH=

Al
w“!ﬂh}ja I
"y

~too

Center 469,95 MHs

Comment : Comnducted Disturbance

Date: 15.3EP. 20086

50 kHs/

Span 500 kHs
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sfdwi: 5 ktls
./'IQ&\, CRBYW 1 kHs Marker 1 {T1 |
CUWBW 1 kHs -21.01 dEm
Ref 0 dBm Att 20 4B SWT 500 m= 489.950000000 MHS
-]
o

_ 0 i i

~fop

Center 409.95 MHs 50 kHx/ Span 500 kHs

Comment : Londucted Disturbkance
Date: 15.8EP. 20085 19:06:582
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5’%”05( ¢ {0 k/’/z_

Ref 0 dBEm ALt

30

CBEW 1 ks
"¥BW 1 kH=z

dE SWT 500 m=

Marker 1 [T1 ]
-22.927 d4Bm
489 250000000 MHT

~{ot

Center 46995 M=

Comment : Conducted Di=turbance
Date: 15.8EP. 20085 l9:06:12

50 kHwm/

Spann 500 kHs
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Srdwe( ;£ k//g

™,
/\fﬁ\, * RBW 1 kHs Marker 1 [T1 |

- VBW 1 kHz ~10.82 4BEm
Ref 0O dBm Att 20 dB SWT 500 ms 459.950000000 NHs

e

; E
( \J |
M|

luvu

=,
=
=
S
?—-
——
e
—
.
Sl
==

~feo

Caentexr 469.9F5 Mis S0 kH=s/ Spaxm 500 KkKHs

Comment : Conducted Disturbance
Date: 15.3EP. 2005 19:05:423
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Sbwwv[ . LeoHz

s
/gfi\) * RBW 1 kHs Marker 1 [T1 ]
!
- YBW 1 IHs ~19.21 dBm
Ref 0 dBm Atr 20 4B BWT 500 ms 5089.9551000000 MHz

L~

Ao
C

iy

.30 MHM L | W—%ﬂ%

-~ g0

—~f1 g0

Centex 509.951 HMHs 50 kH=z/ Spamx S00 KklHs

Commernt: Conducted Disturbance
Date: 15. 3EP. 2006 19:10: 49
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@ - BEBW 1 kHs Marker 1 [T1 ]
- YBW 1 kHs -18.27 dBm

Ref 0 dBm Attt 20 dB SWT 5900 m= S032. 5351000000 HMHs

FER

-0 | Axh
[ il i mﬁ JF‘*
R xvg,,‘ﬁ umiJL | jdﬂ A(\
mn I
L -go
~100
Centexr 509.951 HMis 50 kKH=/S Spann 500 kHx

Comment: Conducted Disturbance
Date: 15.3EP._.2006 19:11: 18
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SZM@[ S g - L/%
{\/ﬁ'\rﬂ?‘\) * RBW 1 kHm Marker 1 [T1 ]
“’f}}‘" - YBW 1 kHs -21.8% dFm
Ref 0 4dBm Attt 20 dB SWT 500 m= 509, 945000000 M=z

Commeant =

Date:

L— {0

-~ 90

oW

~{00

Center 509.551 MH=x

15.3EP. 2008

50 kHx/

Conducted Disturbancea

19:12: 44

Span 500 kHz
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S ?/VLG,(_ .

T
v

Y

<

Ref 0 dBm
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- BBW 1 kHs=s
CUBW 1 kHs
Attt 20 dB SWT 500 ms

Markex 1 [(T1 ]
-18.&7 4dE=m
S02. 945000000 MHy

-~10

g

L — 30

~feo

Center 509. 951 HH=
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Commant: Condncted Disturbance

Dace: 15. 3EP. 2006
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«:ﬂ*auw( A f/g

/R@) - REW 1 kHs= Marker 1 [T1 I
<R
“¥BW 1 kH= -54.85 dFm
Ref 0 dBm Att 20 dB SUT 500 ms= 509.948000000 HHs

-39

| —to

1

]

~7

Q

S—
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S

Ll NHJH‘ .
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-~ 00

o

Lt
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Comment : Comducted Dizturbarnce
Date: 15.8EP. 2006 19:16:02
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EMC32 Report

Test Information

EUT Name: Wireless Micphone
Serial Number: HT-16U
Test Description:
Operating Conditions: No modulation, 470MHz channel on
Operator Name: wlc
Comment: EUT is made by Enping dingli, horizontal No.1 sample standup
Hardware Setup: TUV SAC 30M to 1GHz ULVB9168 - [EMI radiated]
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

FCC Part74 TUV 30M to 1G UVLB9168

110

100

%0 _ 47037500 MHZT |

a0 . 92.533.dBUVIM |....

70

60 e e | .
[ e e 940:223750MHz
0 [T I S T M T A 43.023 dBpV/m

Level in dBpV/m

200 300 400 500 800 1G
Frequency in Hz

2006-8-18 17:39:50
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Test Information

EUT Name:
Serial Number:
Test Description:

Operating Conditions:

Operator Name:
Comment:

EMC32 Report

Wireless Micphone

HT-18U

No modulation, 470MHz channel on

wic

EUT is made by Enping dingli, vertical, No.1 sample standup

Hardware Setup: TUV SAC 30M to 1GHz ULVB9168 - [EMI radiated]

Subrange 1

Frequency Range;

Receiver:
Transducer:

30MHz - 1GHz
TUV ESCI 3

TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

FCC Part74 TUV 30M to 1G UVLB9168

90

60

Levelin dBpV/m

40

10
Q0 T———

R

501 -

(oo 4701375004 MHz | 1o
98:684-dBpVim|-1— -

-640.223750 MHz
~#8.529,dBuV/m ~

80 100M

200

Frequency in Hz

300

400 500

Result Table_Singie

- Frequency
: (WiHz)

QuasiPeak
(dBuvim) .

. Average.
(dBuVIim)

T RMS
"~ (dBuVim)

 MaxPeak - |
S (dBuV/im) |

MinPeak:

(dBuVim)

470.050000

113.5

940.150000

46.2

(continuation of the "Resuit Table_Single" table from column 6 ...}

7 Frequency.
. (MHz)

- Meas. Time |
. msg)

Bandwidth

kHz) |

| Antenna .
- height |-

Cem)

Polarity

Turntable:

- position:
. ldeg) -

470.050000

1000.000

~120.000

234.0

275.6

240.150000

1000.000

120.000

234.0

2756

2006-8-18

17:07:43
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EMC32 Report ERE A

Test Information

EUT Name: Wireless Micphone
Model Number: HT-16U
Serial Number: No.2
Operating Conditions: No modulation, 490MHz channel on
Operator Name: wic S
Comment: EUT is made by Enping dingli, EUT stand u? ; \/ﬁfv’f’l C“’
Hardware Setup: TUV SAC 30M to 1GHz ULVB9168 - [EMI radiated]
Subrange 1

Frequency Range: 30MHz - 1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 8168 / TUV ESCI3 -TUV SAC UVLE 9168

FCC Part74 TUV 30M to 1G UVLB9168

1107

T B e - 480:022500-MHz |- -
e ~99:593-dBuV/im- |-

100

90

80 |

|
- L e e e S — S OO
e e 45T 106250 MHz— - |- 980:236250 MHz
ST R RE R - 55.364-dBpMm 53.:849 dBpV/rg_

—t———t—t—
i
i

70
60

50

Level in dBpV/im

40

30

20

10 ; ; } —
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

2006-8-21 12:06:11
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Test Report No.

EMC32 Report SRS

Test Information

EUT Name: Wireless Micphone
Model Number: HT-168U
Serial Number: No.2
Operating Conditions: No modulation, 490MHz channel on
Operator Name: wic
Comment: EUT is made by Enping dingli, EUT stand up
Description horizontai
Hardware Setup: TUV SAC 30M to 1GHz ULVB9168 - [EMI radiated]
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

FCC Part74 TUV 30M to 1G UVLB9168

- R sl s : R
T 4900225600 MHE R
CUTITITTTIeeTTS dB}.IVI'm S N

1007

=

g0+ -
a0+--- S 50

701~ -
60

Levelin dBuV/m

P I -{- 43.782-dBuVIM!

40—

L | 880236250 MKz

i
t

30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

2006-8-21 19:57.26

A28 ]

Theiieg”




Produkte
Products

Appendix 1

AN

TU V TUV Rheinland Group

Priifbericht - Nr.:
Test Report No.

16005530 001

Seite 27 von 36
Page 27 of 36

Test Information

EUT Name:
Serial Number:
Test Description:

Operating Conditions:

Operator Name:
Comment:

EMC32 Report

Wireless Micphone

HT-16U

High channel on

wic

EUT is made by Enping dingli, No.2 EUT Standup, vertical

Hardware Setup: TUV SAC 30M to 1GHz ULVB9168 - [EMI radiated]

Subrange 1

Frequency Range:

Receiver:
Transducer:

30MHz -

1GHz

TUv ESCI 3
TUV SAC UVLB 8168 / TUV ESCI3 -TUV SAC UVLB 9168

FCC Part74 TUV 30M to 1G UVLB9168

110 - : . -
1001~ e e [
I - : 510:028750-MHz[ -
ot S e 100.255 dByVm} ~—
g 80T~ A ‘
] E e . _ .:..
3 70
g -
g 80—
T
_“>.|’ 50 ) ;
L
20 o
10 t t . i 1 t t + =t
30M 50 60 80 100M 200 300 400 500 800 1G
Freguency in Hz
Result Table_Single
“Frequency ' “QuasiPeak ' | ' Average | = RMS .. | - MaxPeak MinPeak:
<. (MHz) S {(dBuVim) = [* (dBuV/in) (dBuVim). (dBuVim) (dBuV/m)
509.960000 113.3 — - -— —
“'Frequency. | Meas; Time:' ' ‘Bandwidth ' ' “Antenna < Polarity - . ‘Turntable :
 MHz) | (ms) | (kHz) | height | | Dposition
L e - (deg)
509.960000 1000.000 120.000 100.0 Vv 360.0
s Fregquency. Corr. Comment
MHZ) WB):
509.960000 21.8

2006-8-17 16:52:28
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Test Information
EUT Name:
Serial Number:
Test Description:
Operating Conditions:
Operator Name:
Comment:

EMC32 Report

Wireless Micphone
HT-18U

High channel on
wic

EUT is made by Enping dingii, No.2 EUT Standup, Horizontal

Hardware Setup: TUV SAC 30M to 1GHz ULVB9168 - [EMI radiated]

Subrange 1
Frequency Range:
Receiver:
Transducer:

30MHz - 1GHz
TUVESCI 3

TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

FCC Part74 TUV 30M to 1G UVLB9168

Qg o o e -
80T R . 7510.0237150 Mi e
e Sk SENT - 93.011 dBpVi) i
BOY ol el == === .
E 1~ P o A R
5 70T o i |
€ ol = ’ i
g 80T .
% &0 N -
407 .
301 - :
20 s
| Co o A A ; | i
10 + t t + y + t t y g 1
30M 50 60 80 100M 200 300 400 500 800 1G |
Frequency in Hz ~{
Resuit Table_Single
Frequency | = QuasiPeak | ‘Avérage | = RMS | = ‘MaxPeak | . MinPeak *
- {MHZ) S (dBuVim) | - (dBuvim) | (dBuVim) | (dBuVim)) (dBuVim) -
509.950000 92.24 - - - =
“ Frequency | ‘Meas:Time | ‘‘Bandwidth ‘“Antenna’ . | i Polarity. | Turniable .
SooMHZ) | - (ms) ‘(kHz) height . o0 0 posifion
Ceies e Chanbi i liem) - S (deg)
509.950000 1000.000 120.000 115.0 H 280.0
Frequency | ' Corr. . Comment =
508.950000 21.8

2006-8-17 17:07:13
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Test Report No.
EMC32 Report Sof &

Test Information
EUT Name:

Model Number:

Serial Number:
Operating Conditions:
Operator Name:
Comment:

Wireless Micphone

HT-16U

No.1

With modulation, 470MHz channei on

wic

EUT made by Enping dingli, EUT standup, Vertical

Hardware Setup: FCC Part74 TUV SAC 1G to 18GHz HF906 - [EMI

radiated]

Subrange 1
Frequency Range:
Receiver:
Transducer:

1GHz - 18GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF306

FCC Part74 TUV 1-18G HF206

801

| 40050h000. Otz 2.350000000GHz ||

ol 7806 BuVIm 883y Vi
| | 1870750000GHE zgzgggzogfv?;zi S
1. | S8.eldBuvim | T T 3780780000CGHz i
e ® A Y 77 531858 dBuVim|
§ b BER= e B
o1 :
8 5077037125000 GHz|~ < =
£ @3.815dBuVim
[ i :
= 2 VIS USRI I
5 | |
1 | S | - :
3oHl- - | 1 I 1 :
20— N e ‘
15 : : ; 5 | : . i
1000 2000 3000 4000 5000

Frequency in MHz

5500

2006-8-22 15:24.05
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Test Report No.

Test Information
EUT Name:
Model Number:
Serial Number:
Operating Conditions:
Operator Name:
Comment:

EMC32 Report

Wireless Micphone

HT-18U

No.1

With modulation, 470MHz channel on

wlc

EUT made by Enping dingli, EUT standup, horizontal

Hardware Setup: FCC Part74 TUV SAC 1G to 18GHz HFS06 - [EMI

radiated]
Subrange 1
Frequency Range:
Receiver:
Transducer:

1GHz - 18GHz
TUV FSP 30
TUV SAC HFS06 / TUV FSP 30-TUV SAC HF906

FCC Part74 TUV 1-18G HF 806

304

15 t

80T T

70T

1879750000 GHz

it ;_sz‘%saﬁj_m :
E : 2350000000 GHz
& : 48,266 dBE/mM
@ 50F ) e h
= [1.409500000 GHz | 0
3 39.524 dBNE/m
AR

1000

3000
Frequency in MHz

2000

2008-8-22 15:37:26
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Test Report No.

%@ of o
EMC32 Report

Test Information

EUT Name: Wireless Micphone
Model Number: HT-16U
Serial Number: No.2
Operating Conditions: No modulation, 490MHz channel on
Operator Name: wilc
Comment: EUT made by Enping dingli, EUT standup, Vertical
Hardware Setup: FCC Part74 TUV SAC 1G to 18GHz HF906 - [EMI
radiated]
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF908

FCC Part74 TUV 1-18G HF906

gop g e e : ‘
| 1.489122000’GH2"_ - 2.450125000 GHz - ,,,,,,E . : . a2 oo i_ =
701 78162BuV/m . 62,969 dBpVim | . e ;
I i o 2.940625000 GHz ; l
. 80T~ 111960758000 GHz |~ 7760.587 dBp\Vmy T : T i
£ L. 160284 » SN P |
=3 ! ! ¢
@ osop | — i
£ [1.201375400 GHz | . !
5 38.307 dBuvim ||l
-
0L
PO+ o e ‘
15 + ; + . ; : t t !
1000 2000 3000 4000 5000 5500
Frequency in MHz
2006-8-22 14:07:31 AT

sz H2y
Nt
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Test Report No.

Test Information
EUT Name:
Model Number:
Serial Number:
QOperating Conditions:
Operator Name:
Comment:

EMC32 Report 8 o 2

Wireless Micphone

HT-16U

No.2

No modulation, 490MHz channel on

wle

EUT made by Enping dingli, EUT standup, horzontal

Hardware Setup: FCC Part74 TUV SAC 1G to 18GHz HF906 - [EMI

radiated]

Subrange 1
Frequency Range:
Receiver:
Transducer:

1GHz - 18GHz
TUV FSP 30
TUV SAC HF908 / TUV FSP 30-TUV SAC HF906

FCC Part74 TUV 1-18G HF906

‘ BOT e e -
i e
0T 77 1980750000 GHz
i b7 .808-dBuV/m I

. | 45.669 dBuV/m |

Level in dBuV/m
g [4,]

983
o

11.470250000-GHz} - -

| 2450125000GHz ¢ |
T 398dByVIm | !

3000 4000 5000 5500
Frequency in MHz

2006-8-22 14:14:37
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Test Report No.

EMC32 Report @ of 522

Test Information

EUT Name: Wireless Micphone
Model Number: HT-16U
Serial Number: No.2
Operating Conditions: No modulation, 510MHz channel on
Operator Name: wic
Comment: EUT made by Enping dingli, EUT standup, Vertical
Hardware Setup: FCC Part74 TUV SAC 1G to 18GHz HF906 - [EMI
radiated]
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

FCC Part74 TUV 1-18G HF906

I 80T

= 1'75822;%0‘;’0\,%*;* 2549125000 GHz
o OESAFERYM 76,800 dBUV/m

L 1 2.039500000 GHiz 2 57062500FGHz i g080280000 GHZ
‘70'202500(JOGH61';1’dB|J\'/ln" - gp.491 dBuym | 60898 dBuVIm-
159.629 dBuVim __ 'f i

[0
=]

Levelin dBuV/m
N o
o [=]

o
(=]

201

15 t t
1000 2000

3000 4000 5000 5500
Frequency in MHz

2006-8-22 15:07:53
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EMC32 Report & of 52

Test Information

EUT Name: Wireless Micphone
Model Number: HT-16U
Serial Number: No.2
Operating Conditions: No medulation, 510MHz channel on
Operator Name: wic
Comment: EUT made by Enping dingli, EUT standup, horizontal
Hardware Setup: FCC Part74 TUV SAC 1G to 18GHz HF906 - [EMI
radiated]
Subrange 1
Freguency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

FCC Part74 TUV 1-18G HF906

BOT T _
L 2,039500000 GHz — e R
sob . 61464dBuVIm_ | B i
L 1.520875000GHz - - -~ - - - .
ot 54.420 dBuWIm Y 2549125000 GHz

T 51459 dBuV |

Level in dBpV/im
[4,]
=)

40

304

20T - - - -

15 } t t ! } + + 1 —
1000 2000 3000 4000 5000 5500

Frequencyin MHz

2006-8-22 14:24:15
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Modulation characteristics:

X:1.0000kHz =¥ :-37.654D ZA:2.0000 SSR Fund.

Ai: Frequency Response, Magn dB re lll/uﬂl:rl
_30 1

1 e
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Test Report No.

Modulation characteristics:

HT-16U (490MHz) Modulation vs Frequency for —6dBV rms
Input
14
N 12
= 10
= N
S 8 [
e
> 4
P / -
O 2(;—12 ‘430HZ‘500HZ‘800HZ‘ 1k | 2k ‘2.5k‘ 3k | 5k | Tk | 10k | 13k | 16k
Frequency
HT-16U (490MHz) Input level vs Deviation
= 35
= 20 —~ 500Hz
.g or _— — 1kHz
= 20 e 1. 5kHz
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£ = | m
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g 5 /77_4v VA
E O X | | \ \ | _'_7kHZ
20  -10 -5 0 5 1o | 10klz
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